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Murata Energy Device Wuxi Co., Ltd.
No.27, Changjiang Road, New District. Wuxi, Jiangsu Province, 214028 P.R.C.

Phone: 86-510-8523-9120
VFU LA Z L EMBHEE

Lithium-ion rechargeable (polymer) cell or battery Certification

No: MDW-P(C1806
Date:2018/03/03
}. DOBEH,Dsingle cell  Usingle cell battery
MWiEER  battery(pack) (Z/A#mK,composition ofcell : 2P1S )
2. PfE4 /customer model name :__ L13N2P21  Murata model name :  LIS2207

3. B B % /customer : Lenovo

4. HEEIET X MER. Test results of the UN Recommendations on the Transport of Dangerous Geods

ERERET A NRUMIERRE (38.3 U F T LEM) | 7R bR/ Py N
NO | 2 bIEB test item test results i remarks
Ti | &EIaL— 32 /Altitude simulation OK

T2 | BEFB Thermal test OK

T3 | #&Eh, Vibration OK

T4 | %% Shock OK

TS | #MiBsE#E. External short circuit OK

T6 | #% (Impact) /i (Crush) OK

T7 | 8%, Overcharge OK single cell [3xf &4t

T8 | 5@ A8, Forced discharge OK

B3N 0 Tested Date : 2014/01/07~2014/01/23
B LB FEME B~ Tested Date for Package : 2013/09/22~2013/09/25

5. E# rated
HHE /item }#51H, specification {87/ remarks
AFREE nominal voltage 3.75V
JEMGE R, rated capacity 6700 mAh
T v NMREERE(Wh) 25 Wh HEh <20Wh
/ Watt-hour rating FHE M <100Wh
cells =20Wh
batteries < 100Wh

EfE7 A MERIIEEE S REB(UN Manual of Tests and Criteria 6th, Part I, sub-section 38.3)I=HEV \RESE L7

BRTHD - LEERVELET,
We, Murata Energy Device Wuxi Co., Lid., hereby certify that above results are confirmed in accordance with
the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th,Part

III, sub-section 383.
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No: MDW-PC 1806
EEME 43R 1 DATE: 2018.03.03
Test Result of UN Recommendations Part 1 PAGE: 2 of & Page
.7 4 /Murata Model Nam{LIS22071_.VPC
cell{ F/Cell Model Name JUS3183A2K7S ﬁ]ﬁﬁ/Conﬁguration’ 2P 1S
RIEIZ P /Test Company |F AETEER (X4 TEAF
Mt/ Address PELILHE TH TR KITE27E HiE/ Tel 86-18068308951
R % /Test Room MDWEI B 3h &R I8 = AL HAE]/Test Dates 2014.1.7-2014.1.23
$I| 55 2 4/ Critarion UN Manual of Tests and Criteria Rev5, Part I, sub—section 38.3
HEE ¥/ Test Name T EEENRE Altitude Simulation
=g MRS ﬁﬂm/Before s 5.~ After Jﬁizfz{oi/ (;S:ffig T
No. Conditions Mass(g) ocv EV) Mass (g) ocv (V) (0A%LLTF) (90%12E) Occourrence
1 134.080 4297 134.080 4288 0.00% 99.8% N
2 F@Fﬁlﬁ ?U{I 134.080 4289 134.080 4.280 0.00% 99.8% N
3| erareed | |_133.970 4.291 133.970 4.283 0.00% 99.8% N
4 133.500 4.290 133.500 4.281 0.00% 99.8% N
5 SO SR 134.110 4.281 134.110 4,274 0.00% 99.8% N
6 ./ 134.070 4271 134.070 4,264 0.00% 99.8% N
7 After 50 cycles, 134.070 4272 134.070 4264 0.00% 99.8% N
8 fully charged 134.120 4267 134.120 4,260 0.00% 99.8% N
IR E #/Tast Name T2: RERE Thermal
=8 RS RIS W~ Before ®I6J5G .~ After }ﬁhil;gz_ﬁfs/ gec;ﬁg;fig MR
No. Conditions Mass(g) ocv (V) Mass (g) ocv (V) (01451 (SONELE) Ocourrence
1 134.080 4,288 134.080 4213 0.00% 98.3% N
2 F;*JJ lﬁl?ﬁfﬁ "f-'-{l 134.080 4.280 134.080 4214 0.00% 98.5% N
3 "s"c,‘f;’fg‘:'d vy I 133970 4.282 133.970 4216 0.00% 98.5% N
4 133.500 4281 133.500 4,205 0.00% 98.2% N
5 SOR TR S 134.110 4274 134,110 4.210 0.00% 98.5% N
6 B/ 134.070 4,264 134.070 4,207 0.00% 98.7% N
7 | After 50 cycles, 134.070 4264 134.070 4.210 0.00% 98.7% N
8 fully charged 134120 4,260 134.120 4.209 0.00% 98.8% N
HI % 5/ Test Name T3: &3A% Vibration
A e 2 > P _‘
£E R I8 R~ Before BRI S After I N;ﬁzzf ﬁfs/ g:;ﬁfggc C —
No. Conditions Mass (g) ocv (V) Mass (g) ocv (V) O.I%ELT) (0% E) Qccurrence
1 134.080 4.213 134.080 4211 0.00% 100.0% N
2 F?ﬂlﬂ?ﬁfﬁ f-ufl 134.080 4214 134080 4211 0.00% 99.9% N
3| e |_133.970 4.216 133.970 4212 000% | 99.0% N
4 133500 4205 133,500 4.202 0.00% 99.0% N
5 SORTEFR BT 134.110 4,210 134.110 4.207 0.00% 99.9% N
6 B/ 134.070 4207 134.070 4,204 0.00% 99.9% N
7 | After 50 cycles, 134.070 4210 134.070 4,207 0.00% 99.9% N
8 fully charged 134.120 4.209 134.120 4.204 0.00% 99.9% N
BR/0 WE:R <Rupture> #BMK:F <Fired> fR{k:D <Disasssmbly> HE*S:V <Venting>
Rtk {Bif:L <Leakage> EFH:N <No rupture, No fire, No disassembly, No venting, No leakage)>




No: MDW-PC1806
Ed = 12 - DATE: 2018.03.03
Test Result of UN Recommendations Part 2 PAGE: 3 of & Page
B Z H/ Test Name T4: AR Shock
. kA Rl Before Rk )5~ After ;ﬂigf{}fs/ 32;{353%}; C —
No. Conditions Mass(g) ocV (V) Mass(g) OoCcVv (v} OA%ELTF) (90%LLE) Qccurrence
1 B 134.080 4.21 134.080 4.210 0.00% 100.0% N
2 F_*JJ @?ﬁlﬁ ?ﬁ 134.080 4.211 134.080 4211 0.00% 100.0% N
3 'rs"cf!:fg:'d “Y T 1333970 4212 133.970 4211 0.00% 100.0% N
4 133.500 4,202 133.500 4.200 0.00% 100.0% N
5 SO ST 134.110 4.207 134.110 4.205 0.00% 100.0% N
6 i/ 134.070 4.204 134.070 4,203 0.00% 100.0% N
7 After 50 cycles, 134.070 4,207 134.070 4,205 0.00% 100.0% N
8 fully charged 134.120 4.204 134.120 4,202 0.00% 100.0% N
HR/O SR <Ruptured #BK:F <Fire> #E{&:D <Disassembly> ¥5:V <Venting>
Bk courrence  Lam-| {Leakage> ELFH:N <No rupture, No fire, No disassembly, No venting, No leakage>
B 4E B/ Test Name T5: 5ME AR External Short Gircuit
&8 | maws | BAREEEM |\ gegy o lzs|  EbRs BRREBEMax | 50550
No. Gonditions Surface Tﬁf;goeéature (°c) Occurrence INo. 00:1 ditions Surface Tﬁrl_;gséature (°c) Occurrence
1 55.9°C N 5 55.9°C N
S0RTEF S iRFe B
2 F_*JJ@?%I?E EE{I 56.4°C N 6 i 55.6°C N
3 "s'f:ﬁ:fg:;“ v 56.1°C N 7| After 50 cycles, 555°C N
q 56.2°C N ] fully charged 55.5°C N
W2 :R <Rupture> FBM:F <Fire> f&{k:D <Disassembly>
AR/ Ocourrence T RE:N <No rupture, No fire, No disassembly>
RIS L T/ Test Name T6: 81 (impact)/FFIE (crush) A%
5= 221k ) B A TR E/Max. Surface Temperature .
No. | Conditions (%) 170°C B A~ Occurrence
7 7 Z160C N
2 B0%IE AL <160°C N
3 F$§E)/I <160°C N
Irst gycle, ()
4 50% charged <160C N
5 (wide surface) <160°C N
I E /Oceurrence f@ik: D <Disassembly> XK. F <Fired TLRHE: N <No fire, No disassembly>
HEZ T/ Test Name T7:i3FEHRR Overcharge
Ef g‘ﬁﬁi IS A~ Oceurrence Ef c%ﬁﬁﬁ M & Hik~ Occurrence
1 N 5 N
2 HEFHFE L/ N 5 SORMEH /G N
3 First cycle, fully N 7 IR/ N
charged After 50 cycles, fully
4 N 8 charged N
IR#E/Occurrence [i#@K: F <Fire>  f#fh: D <Disassembly) FTFR¥: N No fire, No disassembly)

% Temperature Measurement by Thermolabel

a2m oA _aspred




HE&dE 4R 3

Test Result of LIN Recommendations Part 3

No..

DATE:

MDW-PC1806
2018.03.03

PAGE: 4 of & Page

/ﬁi%ﬁﬁe T8: SEHII . Forced Discharge
BB HVBIRE MR E= Bt IR
No Conditions /Occurrence No. Conditions /Qccurrence
1 N 11 N
2 N 12 N
3 N 13 N
4 N 14 N
VRS S0RTEH IS
5 SE2 N 15 S N
6 / First cycle, N 16 / After 50 cycles, N
fully discharged fully discharged
7 N 17 N
2 N 18 N
9 N 19 N
10 N 20 N
#:k:F <Fire> f&fk:D <Disassembly>
HR / Oceurrence TERE N <{No fire, No disassembiy> ’

DR mA _nmaliy




No . MDW-PCI8NG6
- DATE
EERERR MaER oe amansas
Test Result of UN Recommendations for Package . b of 5Fage
S [HEmERES) ARAR
?EE:SS FEIHEXEHHRKI®RS ET';"'T/ 8618066308951
Pﬁi EtER 0/ MDWEE B % 5 A58 = f%g[‘fﬁf/ 20139.22-2013.9.25 |/Test MDW-PC1806
L Eam — TEAUE
%urata Model Name L182207 LVPC ﬁ /0uantity 50 pcs
At/ R/ TS RT7
Cell Model Name US3183A2K7S Configuration enls Eacfag? MBI
IE%;;% EZG"/OUP 48 11 /Packing Group Number It -
Tik-BEE/ &l/Length(L) | &l /Wide (W) | mEa/Height (H) | M /Gross Weight (kg)
"y i{,‘:;:hi"d 359 mm 267 mm 160 mm 100 ke
W & THER/Drop Test
B H HCRAD PD-315
o / g-Fﬁ'ck -
Test condition /Drop height 11E 2:;* - %ﬁﬁ% /Occurrence
E e mEAKIES/ Ly 7iL./No Leakage, No
#%'F%ﬁ(jirﬁ])/ IEEOE TR flat on the bottom damege liable to affect safety during |
z:-\;e)(one for each JEEOETRE RE KA / mﬁL/No Leakage, No
o flat on the to damege liable to affect safety during |
IAHOE TRE J T/ mﬁL/No Leakage, No
: flat on the long side damege liable to affect safety during
A BMETFTARE aflm FiZ/ = LUMEESL/No Leakage, No
i flat on the short side damege liable to affect safety during |
SEEHOE TR a—F— (&) %/ mﬁL/No Leakags, No
° on a corner damege liable to affect safety during |
x:—+—:m‘w EiREE I oA
s [ESISRRSSORGON e T
M ZEh (1)) \ STV
Criterion CTIADALY, & & Judgment = / OK
B E’AHEHRE/Stacking Test
SERSE{F/Test condition No BB E R /Occurrence
= : T - TR - =475 L/No leakage, No
BB RIE/ Weight Load 185 ke ! distortion, No deterioration
, | ®R- K- EA7GL/No leakage, No
distortion, No deterioration
3 | MR- T8N - EA75L/No leakage, No
_ _ distortion, No deterioration
HEtRiEERAH-oTRELEL, ASRZ. B
HEESE/ RORSHEBLEILOITEIL. RITTOHEETE] AT/ & /0K
Criterion L=, RTEMOREREFREICTHE5%4 | Judgment =
I - |EARELTITESELY,
V ‘/ BaE

ki
15

&1 /0K




1. 2mETHEREE.” 1. 2mDrop Test Photo

JFr9 LA 7> B/ lithium—ion cell or battery
LTS E A~ Murata model name ; LIS2207LVPC




BAERS BT R ~/Stacking Test Photo

)Fry LA 4> B/ lithium—ion cell or battery
LS8 F ~Murata model name: LIS2207L.VPC

Before




